

CONFIRMATION

BREEAM-International (2016)

BREEAM-SE (2017)

Ädelträtilja Anrökt Ek Hårdvaxoljad

supplied by
Almedals Trägolvsaktiebolag

RISE Research Institutes of Sweden AB received from Almedals Trägolvsaktiebolag a product sample which is representative of the manufactured product. It has been tested in accordance with relevant test method (ISO 16000-9), see test report 8P02728-03-5, dated 2018-08-22.

The test results prove that the product qualifies for BREEAM International (2016, issue 2.0) and BREEAM-SE (2017, v 1.0) requirements in Hea 02, **Exemplary level emission criteria**, for Wood-based products including wood flooring, by complying with:

	Formaldehyde (mg/m ³)	TVOC (mg/m ³)	TSVOC (mg/m ³)	Carc. Cat 1A&1B (mg/m ³)	Ammonia (mg/m ³)
Table 18: Exemplary level emission criteria	≤ 0.01	≤ 0.3	≤ 0.1	≤ 0.001	--
Test results	< 0.005	< 0.010	< 0.005	< 0.001	0.019

RISE Research Institutes of Sweden AB
Chemistry and Materials - Chemistry

Maria Rådemar

RISE Research Institutes of Sweden AB

Postal address
Box 857
SE-501 15 BORÅS
Sweden

Office location
Brinellgatan 4
SE-504 62 BORÅS

Phone / Fax / E-mail
+46 10 516 50 00
+46 33 13 55 02
info@ri.se

This document may not be reproduced other than in full, except with the prior written approval of RISE.